219
b 4
.
City of Bloomington
Common Council

|4
K

Leqislative Packet

Containing legislation and materials related to:

Wednesday, 16 November 2022
Regular Session at 6:30pm

401 N. Morton Street unci (ph:) 812.349.3409
PO Box 100 Website: ¥.bloomington.in.gov/counci (f)) 812.349.3570

Bloomington, IN 47404 council@bloomington.in.gov



http://www.bloomington.in.gov/council
mailto:council@bloomington.in.gov

1

l CITY OF AGENDA:

REGULAR SESSION

g t BLOOMINGTON WEDNESDAY | 6:30 PM

"%  COMMON COUNCIL

16 November 2022

Council Chambers (#115), Showers Building, 401 N. Morton Street
The meeting may also be accessed at the following link:

https://bloomington.zoom.us/j/84071811107?pwd=aFgxeTYzWWdPSXNOTkF2eE91Z1BmUTO09
[...]
and to make debt service payments on bond financing for required capital improvements.

082



WHEREAS,

WHEREAS,

WHEREAS,

WHEREAS,

WHEREAS,

WHEREAS,

WHEREAS,

ORDINANCE 22-33

TO AMEND TITLE 10
OF THE BLOOMINGTON MUNICIPAL CODE ENTITLED
“WASTEWATER”
(Rate Adjustment)

the City of Bloomington, Indiana (the “City”) has established, acquired, and
financed its sewage works pursuant to Indiana Code 36-9-23, as amended (the
“Act”), for the purpose of providing for the collection, treatment and disposal of
sewage from inhabitants in and around the City; and

the current rates and charges of the sewage works of the City were established by
Common Council under Ordinance 19-16 on September 18, 2019, with said rate
adjustment taking effect on January 1, 2020;

the City, through its Utilities Service Board, recommends necessary construction
of additions and improvements to the sewage works, including Dillman
Wastewater Treatment Plant modernization, efficiency and capacity
improvements, Blucher Poole Wastewater Treatment Plant waste storage
building, continued reduction of I&I, and southeast and southcentral interceptor
design work; and,

the City, through its Utilities Service Board, engaged the services of Crowe LLP,
to conduct a thorough study of the revenue requirements for continued
maintenance, improvement and expansion of the wastewater system; and

Crowe LLP prepared a rate and financing report concerning the current rates and
charges of the sewage works (the “Report™); and

the City, through its Utilities Service Board, upon consideration of the study
prepared by Crowe LLP, recommends that the Common Council approve an
increase over two phases in the rates and charges of the sewage works with a 12%
increase in phase I and a 6% increase in phase II; and,

based upon the Report, and the recommendations of the Utility Service Board, the
Common Council of the City (the “Council”) finds that the current rates and
charges for the use of and service rendered by the sewage works do not produce
sufficient revenues to pay all the legal and necessary expenses incidental to the
operation of such sewage works, including legal expenses, maintenance costs,
operating charges, repairs, lease rentals and interest charges on bonds or other
obligations of the sewage works, to provide a sinking fund for the liquidation of
indebtedness, and to provide adequate funds to be used as working capital and
funds for making extensions and replacements and to make payments in lieu of
taxes; and

083



WHEREAS, the Council finds that the current rates and charges do not produce an income
sufficient to maintain the sewage works property in a sound physical and financial
condition to render safe, adequate and efficient service; and

WHEREAS, the Council finds that the current rates and charges for the use of and service
rendered by the sewage works must be increased in order to provide sufficient
revenue to meet such requirements; and

WHEREAS, the Council finds that the rates and charges set forth herein are nondiscriminatory,
reasonable and just and are based upon the cost of providing service to the
customers of the sewage works and will enable the City to meet its legal revenue
requirements for the sewage works; and

WHEREAS, the Council caused notice of a public hearing on the rates and charges set forth
herein to be duly advertised and mailed, and held a public hearing thereon, all
pursuant to the Act.

NOW, THEREFORE, BE IT ORDAINED BY THE COMMON COUNCIL OF THE CITY OF
BLOOMINGTON, MONROE COUNTY, INDIANA, THAT:

SECTION 1. Section 10.08.040 of the Bloomington Municipal Code (the “Code”), entitled
“Rates—Metered water users”, is hereby amended and restated to read as follows:

“General service rates shall be applicable to all metered water users, except those
with other than average strengths of BOD and suspended solids. The general
service rates shall be determined as follows:

Phase | Phase 11
Monthly service charge (per meter) $849 9.17 9.72
User Charge
Charge per 1,000 gallons per month
for all billable usage:
Residential @ $799 8.95 9.49
Commercial $799 8.95 9.49
Indiana University $799 8.95 9.49
Industrial ® $799 8.95 9.49

For service rendered to lots, parcels of real estate or buildings located outside the
corporate limits of the city, there shall be a 12% surcharge imposed in addition to the
general service rates established in this section.

Notes:

(a) Residential summer rates for billings issued during the months of June, July,
August, and September shall be based upon the average metered water
consumption for billings issued during the months of April and May or actual
usage, whichever is less. In order to more accurately reflect the actual
wastewater usage of these customers, the Utilities Service Board may, by the
adoption of a resolution, change the months used to set the summer rates and
the length of time the summer rates are in effect. All other users shall be

2

084



charged on the basis of one hundred percent of metered water consumption

subject to user proof of lower wastewater use.

(b) Industrial user rates and charges shall be based on the quantity of water used

as well as any special service rates that may apply.”

SECTION 2. Section 10.08.070 of the Code, entitled “Rates—Nonmetered users”, is hereby

amended and restated to read as follows:

“The minimum rate or charge for any service where the user is not a metered

water user shall be sevenhundred-and ninety-six—dolars—and seventyfour—cents
$796-74)—per—year ecight hundred ninety two dollars and thirty five cents

($892.35) per vear for phase one, and nine hundred forty five dollars and eighty

nine cents ($945.89) per year for phase two, payable monthly. At the request of
the utility or user, a meter which measures either the water use of the customer or
the discharge into the sanitary sewer system shall be installed at the user’s
expense. Where a meter has been installed or the customer’s water use records are
available at no charge from the water supplier, the charge for service shall be
computed on the basis of water usage plus monthly service charge, just as it is

with a metered user, subject to the annual minimum charge.

For service rendered to lots, parcels of real estate or buildings located outside the
corporate limits of the city, there shall be a 12% surcharge imposed in addition to the

general service rates established in this section.”

SECTION 3. Subsection (b) of Section 10.08.110 of the Code, entitled “Special service rates”, is

hereby amended and restated to read as follows:

“Special service rates shall be determined as follows:

Phase [
Monthly service charge (per meter) Inside City $§ 795 8.

Monthly service charge (per meter) Outside City $ 10.02

Special laboratory analysis monthly charge

Strength of BOD and SS sampling charge  $+66:90 192.54

Phase 11
9.49
10.63

204.09

Grease and oil sampling charge $156-45 180.48

191.31

Metal sampling charge (per metal per test) $ 3477  40.11

42.52

User Charge
Charge per 1,000 gallons per month for all
billable usage inside city:
Non-excessive strength rate $776
Charge per 1,000 gallons per month for all
billable usage outside city:
Non-excessive strength rate § 8.95

Ne)l
AN
\O

10.63

Extra Strength Charge
Charge per pound per month for all
strength in excess of 300 ppm:

3

085



BOD $6-380  0.438 0.464
Suspended Solids $63106  0.357 0.378

SECTION 4. If any section, sentence, or provision of this ordinance or the application thereof to

any person or circumstance shall be declared invalid, such invalidity shall not affect any of the
other parts of this ordinance which can be given effect without the invalid part, and to this end
the provisions of this ordinance are declared to be severable.

SECTION 5. This ordinance shall be in full force and effect upon its passage by the Common
Council of the City of Bloomington, Monroe County, Indiana, and approval of the Mayor;
provided, however, that the rates and charges herein approved shall not take effect until January
1, 2023, for phase I and January 1, 2025, for phase II.

PASSED AND ADOPTED by the Common Council of the City of Bloomington, Monroe
County, Indiana, upon this day of ,2022.

Susan Sandberg, President
Bloomington Common Council

ATTEST:

Nicole Bolden, Clerk
City of Bloomington

PRESENTED by me to the Mayor of the City of Bloomington, Monroe County, Indiana, upon
this day of ,2022.

Nicole Bolden, Clerk
City of Bloomington

SIGNED and APPROVED by me upon this day of ,2022.

John Hamilton, Mayor
City of Bloomington

SYNOPSIS

This ordinance amends the rates and charges in Title 10 of the Bloomington Municipal Code,
entitled “Wastewater”, to reflect increased costs of supplying wastewater services to customers,
and to make debt service payments on bond financing for required capital improvements.

4

086



Updated 09/16/2022

DILLMAN ROAD WWTP

PROJECT 2022 2023 2024 2025 2026 2027 Total
Modernization and efficiency improvements $ 4,000,000 S 4,000,000
Modernization and capacity Phase Il - Design $ 2,000,000 S 2,000,000
Modernization and capacity Phase Il - Const S 9,889,617 S 9,889,617
“CIarifierAIgea Control - Weir covers, 4 remaining S 1,166,000 S 1,166,000
Mechanical Screen Replacement and Electrical Feed S 320,000 | $ 4,400,000 S 4,720,000
Sludge Press Re-Build S 470,000 S 470,000
PACL feed system $ 530,000 $ 530,000
End of life Equipment Replacements; PS VFD's, etc $ 1,500,000 $ 1,500,000
Admin HVAC S 350,000 $ 350,000
Repair or Replace Equalization Basin Liner S 50,000 | $ 50,000
Addition of Video Surveillance for Security $ 140,000 $ 140,000
Replace Main Plant Gate and Controls $ 110,000 $ 110,000
Headworks- bar screen, replace compactor auger, replace VFD, AC, add spare pump $ 390,000 | $ 390,000
Asphalt drives at plant $ 2,140,000 $ 2,140,000
Vortex Grit Removal $8,307,000 $ 8,307,000
Final Clarifier Drive Motors $247,000 $ 247,000
Replace Sand Filter Media $1,508,000 $ 1,508,000
Replace Polymer Blending Units for Belt Presses $ 220,000 $ 220,000
Demolish and Transition Annunciator Board in Admin Building $200,000 $ 200,000
Replace Scum Pump Suction Piping and Valves $156,000 $ 156,000
$ -
Total Expenditure $ 4,320,000 | $ 6,400,000 | $ 11,745,617 | $ 3,130,000 | $ 1,640,000 | $ 10,858,000 | $ 38,093,617
[BrucEr PooLE wwTP
||PROJECI' 2022 2023 2024 2025 2026 2027 Total
Belt Press Rehab $ 150,000 $155,000 $ 305,000
Intake (2) and RAS (1) pump replacements and misc $175,000 $ 175,000
End of life Equipment Replacements $200,000 $200,000| $ 200,000 $ 200,000 | $ 800,000
North Sewer Basin and Plant hydraulic capacity study $250,000 $ 250,000
Plant hydraulic expansion (EQ Basin/PC plus other capacity) - design S 1,100,000 S 1,100,000
Waste storage building S 2,000,000 $ 2,000,000
solids handling building plumbing S 101,920 S 101,920
Parking lot expansion S 44,800 S 44,800
Human machine interface (HMI) PLC $ 560,000 $ 560,000
RAS (3) pump and flow meter replacement $ 749,300 $ 749,300
Secondary clarifier - painting&sanding covers, iso valves $ 769,360 $ 769,360
Influent Flume rehab $ 118,000 $ 118,000
Yard valve replacement (6) $ 168,000 $ 168,000
Plant Generator $ 100,000 | $ 100,000
Electrical Upgrades $ 560,000 $ 560,000
Plant hydraulic expansion $ 12,887,692 $ 12,887,692
S R
$ -
Total Expenditure $ 150,000 | $ 2,780,000 | $ 2,734,720 | $ 1,836,660 | $ 12,887,692 | $ 300,000 | $ 20,689,072
[COLLECTION SYSTEM
PROJECT 2022 2023 2024 2025 2026 2027 Total
1&I Reduction Program (Clear Water Reduction Program) S 20,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 520,000
Sewer Lining, Manhole Rehab, FMs lining $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 2,580,000
Lift stations (morningside, cans, etc) S 500,000 | $ 1,200,000 | $ 2,240,000 | $ 2,124,000 | $ 100,000 | $ 100,000 | $ 6,264,000
Road projects relocations $ 20,000 | $ 20,000 | $ 20,000 | $ 20,000 | $ 20,000 | $ 20,000 | $ 120,000
SE-Interceptor College Mall-Design (3,000 $1,500,000 $ 1,500,000
SE Interceptor MH 8830 past goat farm-Design $ 1,200,000 $ 1,200,000
SC Interceptor Gordan Pike to Rogers St-Design $ 1,200,000 $ 1,200,000
Relief Interceptor Dillman WWTP to Rogers St. (3,300')-design, construction $ 2,916,000 S 15,163,200 | $ 18,079,200
Replacement of maintenance equipment (55%) $ 550,000 | $ 145,750 | $ 154,495 | $ 163,765 | $ 173,591 | $ 1,187,601
“Total Expenditure $ 970,000 | $ 5,216,000 | $ 4,135,750 | $ 4,328,495 | $ 2,013,765 | $ 15,986,791 | $ 32,650,801
|EXPENDITURE SUMMARY BY LOCATION
2022 2023 2024 2025 2026 2027 Total
||Di||man Road WWTP $ 4,320,000 | $ 6,400,000 | $ 11,745,617 | $ 3,130,000 | $ 1,640,000 | $ 10,858,000 | $ 38,093,617
Blucher Poole WWTP $ 150,000 [ $ 2,780,000 | $ 2,734,720 | $ 1,836,660 | $ 12,887,692 | $ 300,000 | $ 20,689,072
Collection System $ 970,000 | $ 5,216,000 | $ 4,135,750 | $ 4,328,495 | $ 2,013,765 $15,986,791| $ 32,650,801
Total Wastewater $ 5,440,000 [ $ 14,396,000 | $ 18,616,087 | $ 9,295,155 | $ 16,541,457 | $ 27,144,791 | $ 64,288,699

087




Updated 01/4/21

8/10/21 started wkg 2022 budget

DILLMAN ROAD WWTP
PROJECT 2021 2022 2023 2024 2025 2026 2027 2028 2029 Total
Modernization and efficiency improvements $ 18,000,000 | $ 4,000,000 $ 22,000,000
Roof replacement $ 450,000 $ 450,000
Preliminary Engineering update S 100,000
P2-1 Vortex Grit Removal $ 1,050,629 | S 4,202,515 $ 5,253,144
P2-8 Phase 1 more Electrical Improvements $ 229,164 | $ 916,656 $ 1,145,820
P2-6 WAS Thickening - Gravity Belt $ 500,000 [ $ 2,320,000 $ 2,820,000
P2-9 Plant Wide SCADA Improvements $ 1,000,000 [ $ 2,000,000 $ 3,000,000
5 UV Disinfection $ 1,000,000 | $ 2,370,000 $ 3,370,000
Miscellaneous Improvements $ 500,000 | $ 500,000 | $ 500,000 | $ 1,500,000
||C/arifier Algea Control - Weir covers, 4 remaining S 600,000 $ 600,000
Mechanical Screen No. 1 Replacement S 350,000 $ 350,000
Sludge Press Re-Build S 325,000 $ 325,000
PACL
Pump station VFDs
Total Expenditure $ 18,450,000 | $ 5,375,000 ($ 2,779,793 | $ 9,439,171 | $ 1,000,000 ( $ 2,370,000 | $ 500,000 | $ 500,000 | $ 500,000 | $ 40,813,964
BLUCHER POOLE WWTP
PROJECT 2021 2022 2023 | 2024 2025 2026 2027 2028 2029 Total
Phosphorous Removal System $ 500,000 | $ 500,000
Belt Press Rehab $ 150,000
Miscellaneous Improvements
Plant expansion (EQ Basin/PC plus other capacity) S 1,900,000 [ $ 8,000,000 | $ 4,000,000 $ 13,900,000
Equipment replacements $ -
Miscellaneous Improvements $ 400,000 | $ 400,000 $ 500,000 | $ 500,000 | $ 500,000 | $ 500,000 | $ 2,800,000
Total Expenditure $ 500,000 | $ 550,000 | $ 400,000 | $ - s 1,900,000 ( $ 8,500,000 | $ 4,500,000 | $ 500,000 | $ 500,000 | $ 17,200,000
COLLECTION SYSTEM
PROJECT 2021 2022 2023 2024 2025 2026 2027 2028 2029 Total
1& Reduction Program Development $ 50,000 | $ 100,000 | $ 100,000 | $ 100,000 $ 350,000
Sewer Lining, Manhole Rehab, FMs lining $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 430,000 | $ 3,870,000
Dunn Street Sewer (total $2.9M, $880K paid by IU) $ 2,100,000 $ 2,100,000
Lift stations (morningside, cans, etc) $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 100,000 | $ 800,000
Edwards LS - hyde park (studying still) $ 50,000 $ 50,000
Road projects relocations ?? $ -
SE-Interceptor College Mall $ 3,300,000 $ 3,300,000
SE Interceptor MH 8830 past goat farm $ 7,000,000 | $ 7,000,000
SC Interceptor south of Gordan Pike $ 5,000,000 $ 5,000,000
$ B
||T0ta| Expenditure $ 2,630,000 | $ 630,000 | $ 630,000 | $ 630,000 | $ 530,000 | $ 530,000 | $ 3,830,000 | $ 530,000 (| $ 7,530,000 | $ 18,220,000
|EXPENDITURE SUMMARY BY LOCATION
2021 2022 2023 2024 2025 2026 2027 2028 2029 Total
Dillman Road WWTP $ 18,450,000 | $ 5,375,000 ($ 2,779,793 | $ 9,439,171 | $ 1,000,000 | $ 2,370,000 | $ 500,000 | $ 500,000 | $ 500,000 | $ 45,913,964
Blucher Poole WWTP $ 500,000 | $ 550,000 [ $ 400,000 | $ -8 1,900,000 | $ 8,500,000 | $ 4,500,000  $ 500,000 [$ 500,000  $ 18,075,000
Collection System $ 2,630,000 | $ 630,000 | $ 630,000 | $ 630,000 | $ 530,000 | $ 530,000 | $ 3,830,000 | $ 530,000 ( $ 7,530,000 | $ 18,220,000